Exploded View

69




Exploded View Parts Listing

Ref Part Component Ref Part Component
001 EFLHI1150 Flybar Paddle 053 EFLH1409 Pinion 9T
002 EFLHI1165 Flybar Weight 1.6 x 6 x 5mm 054 EFLH1514 Pan Head Screw 3 x 6mm
003 EFLH1148 Flybar Retaining Collar 055 EFLH1517 Motor Mount
3x 7 x5mm 056 EFLH1516 Brushless Motor
004 EFLHI1149 Flybar 1.5 x 200mm 057 EFLH1514 Pan Head Screw 2 x 6mm
005 EFLH1148 Paddle Control Frame 058 EFLH1503 Tail Boom Blue 7x 8 x 271mm
006 EFLH1146 Rotor Head Frame B 059 EFLH1507 Tail Motor Wire Lead
007 EFLH1512 Center Hub Cap 060 EFLH1506 Lower Horz. Fin Mount
008 EFLH1146 Rotor Head Frame A 061 EFLH1506 Upper Horz. Fin Mount
009 EFLH1146 Rotor Head 062 EFLH1326W Horizontal Fin
010 EFLHI1512 Center Hub 063 EFLH1326W Vert Fin
011 EFLHI1513 O-Ring 2 x bmm 064 EFLH1505 Tail Motor Mount
012 EFLH1151 Pitch Control Link 065 EFLH1514 Flat Washer 2 x 4 x 0.4mm
013 EFLH1151 Pitch Control Rod 1.4 x 10mm 066 EFLH1514 Pan Head Screw 1.6 x 3mm
014 EFLH1523 Spindle 067 EFLH1323 Tail Rotor Adapter
015 EFLH1163 Paddle Control Frame Pushrod 068 EFLH1324 Tail Rotor Blade
016 EFLH1512 Socket Head Cap Screw 2 x 9mm 069 EFLH1514 Flat Washer-Special 2 x 8 x 1.2mm
017 EFLH1513 Shim 3.1 x 5.6 x 0.1mm 070 EFLH1322 Tail Motor
017 EFLHI1172 Shim 3.1 x 5.6 x 0.1mm 071 EFLH1319 Tail Motor Heat Sink
018 EFLH1171 Step Washer 3.1 x 5.5 x 0.5mm 072 EFLDS75H Servos
019 EFLHI150 Pan Head Screw 2 x emm 073 EFLH1515 Control Ball
020 EFLH1514 Setscrew 3 x 3mm 074 EFLH1514 Flat Head CS Screw
021 EFLH1514 Nut 2mm 075 EFLH1514 Nylock Nut 2mm
022 EFLH1514 Pan Head Screw 2.6 x 6mm 076 EFLRGI1OHL Gyro
023 EFLHI115 Bearing 3x 6 x 2.5mm 077 EFLA308H ESC
024 EFLH1514 Pan Head Screw 1.4 x 3mm 078 EFLH1514 Hook & Loop Strap
025 EFLH1171 Brass Spacer 3.1 x 4 x 3.1mm 079 EFLH0997 1000mAh 3-Cell Li-Po Battery
026 EFLHI1172 Bell Mixer Arm Pushrod 080 EFLH1520 Canopy
027 EFLH1171 Blade Grip 081 SPMAR6110E Receiver
028 EFLHI1514 Socket Head Cap Screw 2 x 12mm 082 EFLH1519 Blade Holder
029 EFLHI518 Blades 083 EFLH1522 Canopy Grommet
030 EFLH1514 Flat Washer 2.2 x 5 x 0.5mm
031 EFLHI514 Socket Head Cap Screw 2 x 6mm
032 EFLHI1172 Bell Mixer Arm
033 EFLHI1172 B/M Arm Bushing 2.9 x 3.4 x 7mm
034 EFLHI1514 Washer- Special
1.8 x5.2 x 0.1mm
035 EFLHI514 Pan Head Screw 1.7 x 4mm
036 EFLH1511 Swashplate
037 EFLH1508 Main Shaft 4 x 79mm
038 EFLH1510 Main Shaft Collar
039 EFLH1515 Servo Pushrod 1.6 x 16mm
040 EFLH1515 Servo Pushrod Link
041 EFLH1515 Servo Pushrod 1.6 x 28mm
042 EFLHI1I215 Main Shaft Brg 4 x 8 x 3mm
043 EFLH1509 Main Gear 140T
044 EFLH1501 Right Frame
045 EFLH1501 Left Frame
046 EFLH1514 Pan Head Screw 1.7 x 6mm
047 EFLH1514 Socket Head Cap Screw 2 x 10mm
048 EFLH1524 Anti-Rotation Bracket
049 EFLH1522 Canopy Mount Rod 2 x 30mm
050 EFLHI1522 Canopy Mount Ends
051 EFLHI1502 Landing Gear Asm
052 EFLH1514 Pan Head Screws 1.6 x bmm

68



	EFLH1500-Explode1
	EFLH1500-Explode2

